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]ﬁf‘e LITHIUM ION POLYMER g;‘aﬁfd /
BATTERY o
itk BRI S
Type KC40 Original tested type /
FRAR L (V) LRE -
Nominal voltage 35 . Capacity & POt LA
i ] 78 LA B 1 L RS FL  mAEy,
%ﬁ‘ Rechargeable Li-ion single cell : @ =i(e) /
Description Li content
battery ’
(ke T G SRS black
Mass . o ; Appearance plastic film shell
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Original test report No. 1119050064 Date of test report 2019-06-05
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TARAR T fi 45 38.3 2 UNITED NATIONS "Recommendations on
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual ST/EGHA G0N Revi6
of Tests and Criteria 38.3
T.1 = A Sk T.2 i3 L e
Altitude simulation At Passed Thermal test &% Passed
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T.5 4hE 5 2% A T.6 Ht/E Atk
External short circuit fit Passed Crush Al Passed
T.7 TEFRH e T.8 Gl JE P
Overcharge &t Passed Forced discharge e Passed
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Statement

LRI A S B i (B IA I H ) oL
The test summary is invalid if it is not affixed the official seal of the laboratory to it.
2. BRI B RTINS A SR B A R (BRI R L #D R
Copies of the test summary without the official seal of the laboratory are invalid.
BRI TC R B R T S AL RTIR S5 T
The test summary is invalid without the signature, name and title of the signatory.
4.5 LR SOG R
The test summary is invalid if it is blotted out.
SRGASIG FASHIAAL, A1 7 5 RG A2
It is forbidden to copy the test summary partially without the written approval of the laboratory.
6. TRI AL ZE P R AT LS AL, UK T IURE ST 28
The conclusion of the test summary is only valid for the tested sample.
7RIS ZE LA P OSONHE, SECCA CUiAT) AR, B R A PRI, RELA TS SC A v
The test summary has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.
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RATED CAPACITY/Hi5 .; : 5
R * R

T RE R A B (6T A e B 0 B 1 R BR Y T )

e ST/SG/AC.10/11/Rev.638.3 Fr#E%E3K . The tested samples meet the requirements of test
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
e DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
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